
Wastewater Treatment Plant 
Gut Großlappen



Out of sight, out of mind:
Who thinks about the water that dis-
appears down the drain after washing
up, doing the dishes or the laundry?
Only a few. And only a minority of
these few ask for technical details on
how to prevent the wastewater of
Munich from polluting the environ-
ment. This is a pity, because the 
answers would give them reason to be
proud of their city and its exemplary
concept for wastewater management.
Let’s consider the Wastewater Treat-
ment Plants Gut Großlappen and 
Gut Marienhof, in which this concept
comes to life.

Munich’s First Wastewater Treatment Plant 

2400 Kilometres of Sewer Network

Two Wastewater Treatment Plants Working Together
[...]
The two biological stages are the most important
part in the wastewater treatment process. 
Principally, they imitate the natural self-cleaning
process of natural waters, only in less time 
and space.

In these tanks bacteria and other microorganisms
feed on suspended and dissolved organic pollu-
tants. This process requires a permanent supply
of oxygen provided by intense aeration. In order 
to maintain a high biomass concentration, the 
activated sludge must be recirculated, hence the
name return sludge.

A total of 27 lines serve for the degradation of 
carbon compounds (fats, proteins and carbo-
hydrates). Finely dispersed air is provided through
special ceramic aeration tubes at the bottom 
of the tanks and is constantly controlled by online
oxygen metres.
There is no aeration in the influent area of the
tanks, as the chemically-bound oxygen in the
nitrates is used for bacteria respiration instead.
The remaining nitrogen becomes gaseous 
and escapes into the atmosphere. This process 
is called denitrification.

Intermediate Sedimentation Tank

Since the activated sludge is heavier than water, 
it settles in the slowly moving water of these
tanks. As in primary sedimentation, the activated
sludge is collected in a centre hopper, but most 
of this secondary sludge it is pumped back into
the aerated tanks. The surplus sludge is removed
and transported to further treatment stages. 

Technical Specifications

Treatment Plant Capacity 
2 000 000 PE*

Maximum Dry Weather Influent 
6.6 cubic metres per second
Maximum Combined Sewer Influent
10.0 cubic metres per second

Average Wastewater Retention Time
in the Plant during Dry Weather 
17 hours

* PE (population equivalent) 

is a parameter for designing wastewater treat-
ment installations. Each living inhabitant is repre-
sented by 1 PE, which corresponds to 60 g of
BOD per day. BOD (biological oxygen demand) is
a cumulative parameter for biologically degradable
organic pollution. Population equivalents are also
used to quantify commercial and industrial organic
water pollution.

Wastewater Pumping Station I

Six propeller pumps, each with a capacity of 
3.3 cubic metres per second and 160 kilowatt
power requirement, lift the wastewater to 
the first biological stage.

Biological Treatment, First Stage



20

Wastewater Pumping Station II

Six propeller pumps lift the wastewater four
metres, enabling it to flow through the second
biological stage by gravity.

Odour Elimination

At certain treatment stages unpleasant odours
may be emitted, which are collected by encapsu-
lation and air extraction units. The odours are
removed by blowing them through specially
designed biofilters, where they are degradated 
by microorganisms.

Aerated Sludge Tank II

Here specialised nitrifying bacteria oxidate the
ammonia in the wastewater to form nitrates. This
takes place in 10 tanks arranged in parallel lines,
which are technically equipped similarly to the
first biological stage. Since these nitrifiers grow
more slowly, they have to be kept separate from
the organisms of the first biological stage.

Final Sedimentation Tank

To improve the plant´s treatment efficiency, 
phosphorus is removed by adding aluminium and 
iron salt solutions. They form floc-like compounds,
which settle to the tank bottom and can then 
be removed with the waste sludge.
A portion of the clear tank effluent, which contains
dissolved nitrates, is recirculated to the first bio-
logical stage so that the nitrates can be converted
to gaseous nitrogen in the influent zone.

Exhaust Air Treatment

Biological Treatment, Second Stage



21

Wastewater Pumping Station III
(to be commissioned in 2008)

In order for the new sand filter to operate, the
treated wastewater must be lifted 3.5 metres by
another set of six propeller pumps, each having 
a capacity of 2 cubic metres per second.

Digestion Tank

In the digestion tanks the previously thickened
waste sludge ferments in absence of oxygen for
approximately 20 days at 38°C, hereby producing
1600 cubic metres of methan-containing, com-
bustible biogas per hour.
Presently, this takes place in 6 egg-shaped tanks,
each with a volume of 6 500 cubic metres, a height
of 37 metres and a diameter of 21 metres. Accord-
ing to plan, the new digester facility goes into 
operation in 2008, which consists of 4 cone-shaped
tanks with a volume of 14 500 cubic metres each.

Sludge Thickener

The sludge coming from primary sedimentation
and biological treatment stages contains only 
0.5 to 1 percent solids; the rest being water. In
order to reduce the volume for the following
digestion stage, it is thickened by gravity here.
The four covered thickener tanks, each having 
a volume of 2 500 cubic metres, increase the
solids content to 6 percent, which in turn reduces
the volume by 90 percent. The excess water is
routed back into the biological treatment process.

Biogas Storage

After purification the biogas is temporarily stored
in a membrane bladder with a volume of 5 000
cubic metres, which is weighted down to keep
the gas permanently under pressure.

Nitrogen Removal

In the second biological stage nitrates are formed
from ammonia (nitrification). If left untreated,
these nitrates enhance eutrophication in the 
receiving waters. Because of this, the nitrates are
converted to gaseous nitrogen (denitrification). 
Through removal in the combined denitrification
and primary settling tanks, the first biological
stage and the sand filter, nitrate discharge into 
the Isar River is reduced to a minimum.

Sand Filter
(to be commissioned in 2008)

After passing through both biological treatment
stages, most of the organic substances have 
been converted to solids. Most of them have been
removed by the sedimentation tanks, but some 
of the very fine material still remains suspended. 
Therefore, the treated wastewater must pass
through 24 filter cells, each consisting of a 2 metre
thick silica sand bed. Additionally, denitrifying
bacteria living in the sand feed on externally added
methanol, simultaneously converting nitrates 
to gaseous nitrogen. 

Sludge Treatment

Filtration



22

Power Generation

In a centralised power station, the biogas is utilized
for 5 Gas-Otto Engines, which run electrical gener-
ators rated at 1600 kilowatts each. Approximately
one half of the Gut Großlappen Plant’s electricity
demands are met through this source. The waste
heat of the engines’ cooling system is utilised for
pre-warming the digester sludge, heating the
digester itself as well as other operation buildings
in the plant.

Discharge into the Isar River Canal

Effluent Discharge

The treated effluent leaves the plant to enter 
the Isar River Canal and is later introduced into the
natural Isar River east of the City of Moosburg.

Sludge Storage

The digested sludge is stored intermediately 
in two covered tanks with a total volume of 6 400
cubic metres.
Digested sludge from the Gut Marienhof Plant is
also added here, which has been pumped through
a 13 kilometre long pressure main.
This pipe is kept free of deposits by periodical 
»pigging«. The »pig« is an elastic body with steel
brushes that fits tightly into the pipe and is 
pumped together with the sludge.



23

Service Water

Instead of wasting valuable drinking water for
cleaning and cooling purposes, filtered and 
disinfected water from the plant effluent is used.

Compressed Air Production

In two separate machine buildings turbo com-
pressors, which work according to the jet engine
principle, produce pressurized air for the two 
biological treatment stages. In total there are 
9 aggregates, each requiring 1.6 megawatts 
electrical power to deliver beteween 65 000 and 
80 000 cubic metres of compressed air per hour.

Plant Operation and Supervision

Personnel
Approximately 190 persons are employed at the
Wastewater Treatment Plant Gut Großlappen, 
of which 50 work in shifts.The different operational
challenges in the plant require a staff having a
broad variety of backgrounds, ranging from labour-
ers, craftsmen and clerks to engineers. They 
are all needed to ensure smooth plant operation 
24 hours a day and 365 days a year.

Process Control
The treatment plant is controlled by a central pro-
cess control system in connection with numerous
subsystems, online instruments and measurement
transmitters. Experienced employees supervise
the processes in the central control room around
the clock.

Laboratory
Samples are taken regularly from every process
stage and analysed at the in-house laboratory, thus
allowing a continuous surveillance of the plant’s
performance. The treated effluent is also monitored
continuously for all relevant parameters using
online equipment. This is conducted in close coop-
eration with the supervising authorities.

Sewage Sludge Disposal

Sewage Sludge Incineration Plant

As opposed to solid waste, sewage sludge 
cannot be prevented. 
Approximately 22 000 net tons of sewage sludge
from both plants are thermally utilized in the 
incineration plant annually. 

Exhaust Air
Wastewater Flow
Sludge Flow
Biogas



24

Plant Size

Design Capacity

Design Influent Quantity

Measured Values 2004

Influent Quantity 
(85%-Percentile)

Concentrations 

(Annual Averages)

Raw Water  Influent

Plant Effluent 

Annual Loads

Required Legal Limits 

(4 out of 5 flow-proportional, 
homogenized samples
over a 2-hour period)

Mechanical Treatment Stage

Eastern Inflow
Screen System

Grit Chamber

Primary Sedimentation

Western Inflow
Screen System

Grit Chamber

Primary Sedimentation

1st Biological Treatment Stage

Intermediate Pumping Station I

Activated Sludge Tanks 

Intermediate Sedimentation

Dry Weather
Combined Flow

Dry Weather

BOD
COD
Suspended Solids
NH4-N
Total-N
Total-P

BOD
COD
Suspended Solids
NH4-N
Total-N
Total-P

Influent BOD
Effluent BOD

BOD
COD
Suspended Solids
NH4-N
Total-N
Total-P 

Total Volume
Total Surface

Dry Weather 
Retention Time (Design)

Total Volume
Total Surface

Dry Weather 
Retention Time (Design)

Total Volume

Dry Weather Design Values:
Volume Load
Sludge Load
BOD Reduction

Total Volume
Total Surface 

2 000 000 Population Equivalents

6.6 m3/s
10.0 m3/s

3.63 m3/s

183 mg/l
381 mg/l
182 mg/l
28 mg/l
40 mg/l
6.4 mg/l

4 mg/l
29 mg/l
6 mg/l
0.1 mg/l 
19 mg/l 
0.8 mg/l

18 756 t/a
415 t/a

15 mg/l
50 mg/l
15 mg/l
5 mg/l 
21 mg/l  (May – October)
1.0 mg/l

4 Filter Band Screens with 6 mm Holes 

8 Aerated Chambers

2 Round Tanks 53 m in Diameter
V = 12 500 m3

A = 4 400 m2

0.75 h

2 Coarse Screens with 50 mm Bar Spacing 
2 Fine Screens with 20 mm Bar Spacing 

4 Aerated Chambers

2 Round Tanks, 61m in Diameter
V = 15 600 m3

A = 5 842 m2

0.87 h

6 Propeller Pumps with 3.3 m3/s each

3 Rectangular Tanks with 9 Cascades each
(Partial Upstream Denitrification, 
Fine-Bubble Aeration)

V = 39 000 m3

1.2 kg BOD/m3 per day
0.42 kg BOD/kg per day
66%

9 Round Tanks, 53 m in Diameter
V = 93 600 m3

A = 19 500 m2

Techncal Specifications



Publishing Details:

Editor: 
Münchner Stadtentwässerung
Friedenstrasse 40
D-81671 München
Germany

Editorial Staff:
Mathias Wünsch
Jutta Plail

Concept and Design:
Büro für Gestaltung 
Wangler & Abele, München
Kirsten Scheffner

Graphics:
Büro für Gestaltung 
Wangler & Abele, München
According to templates of 
Otl Aicher, Sepp Landsbek (1989)

Translation:
Klaus Stegmayer
James Gramling

Photos:
Jens Weber and
Münchner Stadtentwässerung 
(Page 4)
Luftbildverlag Hans Bertram GmbH
(Pages 5, 11 right, 13)
Andreas Lang 
(Pages 6, 7 top right, back cover)
Rakete (Pages 8 and 15 bottom)
Alberto Avellina (Page 8 top)
Peter-Michael Hübner 
(Pages 10, 11 right)

Printing:
Weber Offset, München

Status: July 2006

2nd Biological Treatment Stage

Intermediate Pumping Station II

Activated Sludge Tanks 

Final Sedimentation

Advanced Treatment

Intermediate Pumping Station III

(under Construction)

Sand Filter

(under Construction)

Technical Installations 

Machine Building 1

Machine Building 2

Energy Control Unit

Service Water Plant

Sludge Treatment

Primary and Final
Sludge Thickeners

Existing Anaerobic Digesters

Anaerobic Digesters
(under Construction)

Biogas Storage Tank

Digested Sludge Storage Tanks 

Sludge Discharge

Waste Sludge Incineration

Thermal Power Plant
Munich Nord

Total Volume

Dry Weather Design Values:
Volume Load

Sludge Load

Total Volume
Total Surface 

Total Surface

Pressurised Air Production

Pressurised Air Production

Power Generation

Filtration and Disinfection of
Treated Plant Effluent

Total Volume

Total Volume 
Retention Time

Total Volume 
Retention Time

Total Volume

Total Volume

Dewatering

Incineration

Steam Turbine

Dewatering

Incineration

2 Propeller Pumps with 2.5 m3/s each
4 Propeller Pumps with 2.0 m3/s each

10 Rectangular Tanks with 3 Cascades each
(Fine-Bubble Aeration)

V = 47100 m3

0.13 kg BOD/m3 per day
0.22 kg NH4-N/m3 per day

0.041 kg BOD/kg per day 
0.049 kg NH4-N/kg per day

15 Round Tanks 42/61 m in Diameter
V = 100 200 m3

A = 31200 m2

6 Propeller Pumps with 2.0 m3/s each

24 Downward Flow Filter Cells 
(Partial Denitrification)
A = 2 000 m2

4 Turbo Blowers 80 000 Nm3/h each 

5 Turbo Blowers 80 000 Nm3/h each 

5 Gas-Otto Engines
1.6 MW Electrical Power each 

1200 m3/h Peak Flow

4 Covered Round Tanks
V = 16 800 m3

6 Closed Conical Tanks V = 39 000 m3

Approx. 15 Days

4 Closed Conical Tanks V = 58 000 m3

Approx. 20 Days

Cylinder Shaped V = 5 000 m3

2 Covered Round Tanks V = 6 400 m3

4 Centrifuges with 50 m3/h followed 
by 4 Disc Dryers

2 Floating Bed Furnaces with 3 t/h Dried
Solids each

1.15 MW Power Generation

3 Centrifuges with 70 m3/h 

Together with Solid Waste (2 Units with 
3 t/h and 1 Unit with 6 t/h Dried Solids)



26


